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 1 D367 2611  Exit Tray 1 

 2 D367 2615  Guide - Exit Tray 1 

 3 D367 2612  Support Tray 1 

 4 D367 2622  Film:Guide:Upper:1Bin 1 

 5 D367 2621  Upper Guide - Ext Tray 1 

 6 D367 1231  Gear 1 

 7 D367 1321  Cover - Drive 1 

 8 D367 1408  Idle Gear 2 

 9 D367 1131  Lower Frame 1 

 10 AA08 0232  Bushing - M4 2 

 11 AA06 3341  Compression Spring 2 

 12 D367 1221  Exit Roller - Drive 1 

 13 D367 2623  Antistatic Brush 1 

 14 5447 2681  Snap Ring 2 

 15 D367 1121  Upper Frame 1 

 16 D367 1161  Exit Roller - Driven 4 

 17 D367 6317  Spring - Earth 1 

 18 D367 5270  Harness - LED Board 1 

 19 D367 5110  PCB:LED 1 

 20 AW01 0124  Photo Sensor - GP2A200LCS0F 1 

 21 D367 4164  Guide Plate - Gate 1 

 22 AA06 6314  Gate Pawl Lower Spring 2 

 23 D369 4664  Lower Gate Pawl 1 

 24 B416 7127  Spring:Exit 1 

 25 B416 7159  Bushing:Pressure:DIA4 1 

 26 D369 4618  Roller Shaft 1 

 27 B416 7166  Roller:Tension:Gate 2 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0450 3008N Tapping Screw - M3x8  

 103 0805 3480  Bushing - 6MM  

 104 0451 3008N Tapping Screw - M3x8  

 105 0805 0089  Retaining Ring - M4  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.1Bin Tray (D367) 

O'Brien
Item 21
PCIL: April 2010
PCIL: June 2010
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D367 1121  Upper Frame   3 -  15 

D367 1131  Lower Frame   3 -   9 

D367 1161  Exit Roller - Driven   3 -  16 

D367 1221  Exit Roller - Drive   3 -  12 

D367 1231  Gear   3 -   6 

D367 1321  Cover - Drive   3 -   7 

D367 1408  Idle Gear   3 -   8 

D367 2611  Exit Tray   3 -   1 

D367 2612  Support Tray   3 -   3 

D367 2615  Guide - Exit Tray   3 -   2 

D367 2621  Upper Guide - Ext Tray   3 -   5 

D367 2622  Film:Guide:Upper:1Bin   3 -   4 

D367 2623  Antistatic Brush   3 -  13 

D367 4164  Guide Plate - Gate   3 -  21 

D367 5110  PCB:LED   3 -  19 

D367 5270  Harness - LED Board   3 -  18 

D367 6317  Spring - Earth   3 -  17 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

B416 7127  Spring:Exit   3 -  24 

B416 7159  Bushing:Pressure:DIA4   3 -  25 

B416 7166  Roller:Tension:Gate   3 -  27 

D369 4618  Roller Shaft   3 -  26 

D369 4664  Lower Gate Pawl   3 -  23 
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AA06 3341  Compression Spring   3 -  11 

AA06 6314  Gate Pawl Lower Spring   3 -  22 

AA08 0232  Bushing - M4   3 -  10 

AW01 0124  Photo Sensor - GP2A200LCS0F   3 -  20 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0450 3008N Tapping Screw - M3x8   3 - 101 

0450 3008N Tapping Screw - M3x8   3 - 102 

0451 3008N Tapping Screw - M3x8   3 - 104 

0805 0089  Retaining Ring - M4   3 - 105 

0805 3480  Bushing - 6MM   3 - 103 
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5447 2681  Snap Ring   3 -  14 
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